

委託試驗報告

Test Report



台灣認證科技有限公司

Taiwan Certification Technology Co., Ltd.

81160 台灣省高雄市楠梓區高楠公路 1001 號 5 樓 503-2 室

Room 503-2, No. 1001, Kaonan Highway, Kaohsiung, Taiwan 811

TEL : +886-7-3557191 FAX : +886-7-3557193

[Http://www.tctce.com.tw](http://www.tctce.com.tw)

E-mail: service@tctce.com.tw

Applicant : TWIN TOWER ENTERPRISE CORP.

Report No. : TCT070416

Product name : Mask

Model No. : B109A , B200A , B2A1

Project: Mask Test

Receive Date : April 10, 2007

Issued Date : April 16, 2007

本報告含附頁共 2 頁。

Total Page is: 2.



報告簽署人

Report Authorized Person

注意：1.送檢樣品經實驗室測試結果如附頁。

2.本報告僅對送檢樣品負責。

3.本報告未經書面許可不得複製或摘錄。

4.本報告分離使用無效。

Notice:

1. The test result of samples is next page.

2. This report is responsible for designated samples only.

3. Reproduction of this report or parts without a written approval is strictly prohibited.

4. This report is no effect when parted.

委託試驗報告

Test Report



台灣認證科技有限公司

Taiwan Certification Technology Co., Ltd.

81160 台灣省高雄市楠梓區高楠公路 1001 號 5 樓 503-2 室

Room 503-2, No. 1001, Kaonan Highway, Kaohsiung, Taiwan 811

TEL: +886-7-3557191 FAX: +886-7-3557193

[Http://www.tctce.com.tw](http://www.tctce.com.tw)

E-mail: service@tctce.com.tw

試驗項目 Test Item	方法 Test Method	試驗結果 Test Result	備註 Notice	標記 Remark
最大抗壓荷重 The biggest pressure load	成品測試 End product test	627 Kgf	測試速度 Test speed : 500 mm/min	

附圖一：測試前 Before Test	附圖二：上機測試 Test on machine
附圖三：測試後 After Test	

~以下空白~